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Assembly Instruction Sheet 

Item # 574

Computer Desk/Chair

235 Washington Street, Wallingford, CT 06492

Tel. (800) 243-3129
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A Desktop 1 Pc.

B Drawer 1 Pc.

C Left Panel 1 Pc.

D Right Panel

E Back Panel 1 Pc.

F Crossbar 1 Pc.

1 Pc.

Part Description

RF10052 RF10042 RF40103

Screw JCB M6 x 30

RF10052

x 2

RF10042

x 1

RF10052

x 6

E

A

A

E

C

B

A

C

F
D

G Wood Support 2 Pcs.
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Screw JCB M6 x 45 Allen Wrench

List of parts

List of Hardware

Assembly Instruction : Desk

Parts Description

RF10052 Screw JCB M6 x 30 mm.

RF10042 Screw JCB M6 x 45 mm.
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RF40103 Allen Wrench 1
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Invert the Desktop (A) on a soft surface. 
Attach Back Panel (E) and Wood Support (G) into 
the Desktop (A) using 6 Screws (RF10052) 
as per Diag.1. Attach Left Panel (C) into the Desktop (A) 

and Back Panel (E) using 2 screws (RF10052)
and screw (RF10042) as per Diag.2.

Attach Right Panel (D) by repeat Diag.2. 
and attach Crossbar (F) together using 
2 Screws (RF10052) and 3 Screws (RF10042) 
as per Diag.3.

Upright the unit and slide in Drawer (B)
as per Diag.4.

Diagram 1.

Diagram 2.

Diagram 3.
Diagram 4.

CAUTION: Hardware Assembly Package Contains Small Parts
                     Adult Assembly Required



Part Description

Back RestG 1 Pc.

Front Left LegH 1 Pc.

Front Right LegI 1 Pc.

Chair Seat FrameJ 1 Pc.

List of parts

List of Hardware

RF10041 RF10034 RF10076

RF40052 RF40193 RF40015

Parts Description
RF10041 Screw JCB M6 x 40 mm.
RF10034 Screw JCB M6 x 50 mm.
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RF10076 Screw JCB M6 x 75 mm. 2
RF40052 Washer 8
RF40193 Spring Washer 8
RF40015 Allen Wrench 1
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Diagram 5.

RF10041
RF10076

RF40193

G

RF40052

J

G

Assembly Instruction : Chair
Page 3 of 3

Diagram 6.
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Attach Chair Seat Frame (J) to the Back Rest (G) by using Screw (RF10041), Washer (RF40052),
Spring Washer (RF40193) and corner using screw (RF10076), Spring Washer (RF40193), Washer (RF40052)
and tighten with Allen Wrench (RF40015)as per diag. 5.

Attach Front Left Leg (H) and Front Right Leg (I) to the Chair Seat Frame (J)
by using Screw (RF10034), Spring Washer (RF40193), Washer (RF40052) as per diag. 6.


